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Inclusion Criteria:  
• Patients with SS, SC, Sβ sickle cell disease presenting with pain
Exclusion Criteria: 
• Acute Chest Syndrome
• Sickle Cell Trait

Nurse Initiated 
• Assign ESI Level 2
• Vital signs with baseline 02 saturations
• Pain assessment 

• Offer intranasal fentanyl prior or if unable to obtain IV → If yes, 
obtain order from provider 

• Defer Tylenol and ibuprofen until provider assessment 
• Obtain IV access 
• Order and draw labs – CBC with diff, CMP, Retic, if febrile blood culture 
• Apply heat pack to painful areas

GOAL = 15 minutes from patient arrival

Provider Assessment and Treatment

• CXR if chest pain, cough, hypoxia, difficulty breathing

• 0.9 NS Bolus (20ml/kg)

• IV Ketorolac 

• If pain rating >5, give loading dose of hydromorphone or morphine

GOAL = 15 to 30 minutes from patient arrival

Reassess /Rescue 

• Reassess pain 30 mins after pain medication administered and 
repeat doses q30 minutes for 2-3 doses 
• Pain score 0-4, give PO Norco/Hycet

• Pain score 5-7, give 1/2 the original dose of Hydromorphone or 
Morphine

• Pain score 8-10, repeat original dose 

• If no IV access, re-dose intranasal fentanyl

• IV fluids at 1X maintenance
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Medication Dosing 

Intranasal Fentanyl = (2mcg/kg)

Hydromorphone Dosing
<50kgs: 0.02mg/kg
   kgs: 1mg

Morphine Dosing
<40kgs: 0.15mg/kg
   kgs: 6mg 

Ibuprofen Dosing= 10mg/kg

IV Ketorolac 
<30kgs: 0.5 mg/kg
   kgs: 15 mg single dose

Hycet Dosing- weight based 
dosing on hydrocodone content

0.1-0.2 mg/kg 
Max 7.5 mg of 
hydrocodone component

Norco Dosing
5mg/325mg: 1-2 tabs every 6 
hours
7.5mg/325mg and 10mg/
325mg: 1 tab every 6 hours 

**Alternate Norco or Hycet 
with ibuprofen so pt is taking 
pain medication Q 3hrs for 24 
hrs

Pain Controlled after 2-3 opioid doses?
Pain is well managed with oral opioid with improved pain 

score (goal: NRS 0-4)
Patient/parental acknowledgement of relief

Tolerating PO intake

NO

Admission
• Alert on call hematologist and discuss the need for PCA management 

vs. scheduled  IV push opioids. Hematologist to give PCA dose orders
• Q 1 hr pain assessment and sedation score
• Continue hydration at 1X maintenance, heat packs to painful area, 

monitor O2 sats, and continue pain management until arrival to floor

YES

Discharge

Notify heme/onc attending via 
perfect serve FYI txt or call 
• Ibuprofen q 6hrs, alternating 

with Norco/Hycet q 6hrs so 
child is taking pain medication 
q 3hrs for 24 hrs. 

• Continue Ibuprofen q 6 hrs 
with Norco/Hycet PRN for next 
24 hrs. Then ibuprofen PRN. 

• Encourage hydration and heat 

• Follow up with Hematologist 
(OL 708-684-3133 or PR 847-
723-9504)
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